

certificate

no. IFA 1601051

dated 2016-03-15



Institut für Arbeitsschutz der
Deutschen Gesetzlichen Unfallversicherung
Prüf- und Zertifizierungsstelle im DGUV Test

European notified body

Identification number: 0121

Translation In any case, the German original shall prevail.

EC Type-Examination Certificate

Name and address of the holder of the certificate (customer): Hultafors Group AB
Berga Backe 2
18253 Danderyd
SWEDEN

Product designation: **Knee protector for work in the kneeling position according to EN 14404:2010**

Type: Knee protector type 2:
Knee protection 9110 in combination with trousers ComfortCotten
See annex of EC Type-Examination Certificate.

Testing based on: EN 14404:2010

Test report: No. 2010 20095/2161 dated 2010-05-05

Further details: Intended purpose:
Knee protection against injuries and permanent damages at work on flat floor surfaces in kneeling position.

Remarks:
EC type test report no. 201621173 dated 2016-03-15
- IFA, Sankt Augustin

Performance level: 1

This EC Type-Examination Certificate replaces the Certificate with the number IFA 1001006 dated 2010-05-05

The product tested complies with the essential requirements of Annex II of the directive 89/686/EEC (**Personal Protective Equipment**), amended by the directives 93/68/EEC, 93/95/EEC and 96/58/EC.

The present certificate is valid until: **2021-03-14**

Further provisions concerning the validity, the extension of the validity and other conditions are laid down in the Rules of Procedure for Testing and Certification.

Pfz


Dr. rer. nat. Peter Paszkewicz
Head of testing and certification body

Dr. Ing. Detlef Mewes
Certification officer

Attachment to EC Type-Examination Certificate IFA 1601051

This attachment replaces the attachment of 05.05.2010

Knee protector type 2: 9110 in combination with trousers Comfort Cotton according to DIN EN 14404:2010		
article no.	article variants	
3215	Waistband trousers with holster pockets	Outer material: ComfortCotton 100 % Cotton 380 g/m ² Knee pocket outside: 100 % Polyamid Cordura, 205 g/m ² Knee pocket inside: 65 % PE, 35 % Cotton, 200 g/m ²


.....
Dr. Peter Paszkiewicz
Head of testing and certification body


.....
Dr.-Ing. Detlef Mewes
Certification officer